Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



ENGLISH PLS

Plum Creek Utility Company LLC (CN 605447341) proposes to operate PCU-WRRF3 a
[...]
¥ / _h"\_ = H ( A " I
CRAW AVE l | g N 7 \'-\‘ —":w .;91‘5 \ i i
[ / L) )
BONG AVE . \ R
< % o o
3 o q’»fa an Juan.Cem B e‘%
ARNOLD AVE l | 3 o s /6 % ‘\\ \\_ﬁ\
g Y
L‘_"_"—"—J—H_,L_,_{_H__'ﬂ:i 04D ST edville a1 N \
|
06| _(“\4(_ = = el \j A4 h
| 7 &) - b el
i 9 A @ : B067"N
o *—ﬁ\\_‘q_ P /f \ 7 =
M
b3 /_,-//—_— - i 34 | - . 2 \ % /—-\
o
09 10 1 12 13 620%0mE
29.8750 ) 29.8750°
-97.8750 -97.7500°
Produced by the United States Geological Survey It i SCALE 1:24 000 ROAD CLASSIFICATION
Morth American Datum of 1983 (NADR3) 5
World Geodetic System of 1984 (WGS84). Projection and 1 0.5 ) 0 KILOMETERS 1 2 pressway Local CONNECtOr  e—
1 000-meter grid: Universal Transverse Mercator, Zone 14R : 10; == '_5'90 S o o priies Zi;[][] Secondary Hwy Local Road ————
This map is not a legal document. Boundaries may be B:I\:?LS 1 0.5 0 1 Ramp 4w
‘generalized for this map scale. Private lands within government o386 £
resea*\:'ationls may not be shown. Obtain permission before T MILs MILES ' Interstate Route C} US Route O State Route
entering private lands. 1000 1] 1000 2000 3000 4000 5000 6000 7000 8000 5000 10000 QUABHANGLE LOCATION
IMBZETY e ieniesieemiisieiinemiecneeene venesamaieoonenns . MAIP, September 2016 - November 2016 LRSS FEET
Roads: i s i .5 Census Bureau, 2015
BIOS; o1 s smnssses smsmesssseesspssmssss s o sssemnsrmseessnnseosdGIS, 1979 = 2038 B DANE 201 MASHELIC NDRTH T2 [ o | | Mountain Ciey
Hydrography.cocviscsssisnrsns vnnnneeeaMational  Hydregraphy Dataset, 2002 - 2018 2 Buda
Contourss:vas nsisiveisnmimisiwaninaess Mational Elevation Dataset, 2004 U5, Natioral Grid NORTH cm;;lggﬁ !“I:JE';ETR:AL E}G TFEETO 1988 3 Creedmoor
Boundaries..cccvmianinis Multiple  sources; see metadata file 2016 - 2017 100,000 - m Sauarz D R BENLBATHM BF 4 5 4 5an Marcos North
; . 5 Lockhart North
Wetlands.................FW§ National Wetlands Inventory Not Available This map was produced to conform with the f 65
i i : ik an Marcos South
PU National Geospatial Program LS Topo Product Standard, 2011, & 7 3 PR S
A metadata file associated with this product is draft version 0.6.18 ; L:ck::ar: :Duth UHLAND’ TX
End ZnnelE;_signaﬁon ADJOINING QUADRANGLES 201 9




UHLAND QUADRANGLE

- : U.S. DEPARTMENT OF THE INTERIOR The National Map
T~ U.S. GEOLOGICAL SURVEY Ny US T TEXAS
seience for a changing world ﬁ$ Opo 7.5-MINUTE SERIES
-97.8750" -7.7500°
30.0000° “D9E 30.0000°

331 9O0Om | " .'I

L Lng

4 Soil Eonservatiofi~—. /"

~0y Nl M —— = 3
3 —RCarpife Sitest =X re b AR Y o
enideSite TReselD

g

A,
\

E \‘_) ]

=== \\‘ Sa:r'i_f;ﬁgu:;'[il'vm'uir.'
SexviegSite ~Reservoir

1 N N N
e S TBNCY

- M\‘%

NN
\ 1 o,
N
\

7
WS

e\
i L
Seruite Sitey R(’sermj

A

s LY L oertliny
é M \U,.!.}‘,La:gl%
R ESERUOTE

= i
*-Cléar Fork Plum
22g

/—\_\_ﬂ_ ‘

—-5pil Gonsdrvation

S CA A U '
Serice-Site § Rgse-r'vt'm'

e : i
‘-f—*‘ /7

¥

PROPERTY |/
& FACILITY
BOUNDARY

! N =0 O J
S B 24 log

‘ ‘_

\ 3 ;",\

\ | 5

) D\
\,
/ = R

| DISCHARGE ROUTE
3
/

=

i,

Hemphill-Cr
."/’
o
=3

A
e
7
TN

07| : S W
KANE%WEWI - \ / r, g4

[ L / X

LUKE AVE ; =

| ‘ / 13

KELLY AVE

L _h"\
CRAW AVE l | =0 7 \

BONG AVE J £ %%‘ ( : ‘ \
/ ! San Juan.Cem \
ARNOLD AVE l | « o \
t U7 RAwroap ¢t edville (T
“_—'—-’—4—4—4_4_,_,__,_)__'%___'_ - |

5

T M — : o \
(\\\d i < " : =t =
8 4 n
O T / e M 7 {
| [ A R
29.8750° ,. 09 10 1 12 e
-97.8750 -97.7500°

: v s -
Produced by the United States Geological Survey i SCALE 1:24 000 ROAD CLASSIFICATION
Morth American Datum of 1983 (NADR3) fpresa S 1
World Geodstic System of 1984 (WGS84). Projection and 1 0.5 ) 0 KILOMETERS 1 2 p y cal Connector ————
1 000-meter grid: Universal Transverse Mercator, Zone 14R — : = ; Secondary Hwy Local Road ————
F i ; 343" 1000 500 0 METERS 1000 2000
This map is not a legal document. Boundaries may be Ramp 4w
h - ; s e . 66 MILS 1 0.5 0 1
generalized for this map scale. Private lands within government o386
reservations may not be shown. Obtain permission before T MILs MILES ' Interstate Route C} US Route O State Route
entering private lands. 1000 4] 1000 2000 3000 4000 5000 6000 7000 8000 2000 10000 QUADRANGLE LOCATION
IMBZETY e ieniesieemiisieiinemiecneeene venesamaieoonenns . MAIP, September 2016 - November 2016 === E
Roads: i s i .5 Census Bureau, 2015 UTM GRID AND 2018 MAGMETIC NORTH FEES
:a;neshNHhDGms 2:]'(}]:;9 = gg:g DECLINATION AT CENTER OF SHEET il3 |5 ;gﬁo;;ltmn City
OOt a e Mational © Elevation  Dataset, 2004 — CONTOUR INTERVAL 10 FEET SiCresdioor
; 5 . ) ; ; U.S. National &rid NORTH AMERICAM VERTICAL DATUM OF 1988
Boundaries...ovieianinns Multiple  sources; see metadata file 2016 - 2017 100,000 - m Sauarz D 4 5 4 San Marcos North
; . 5 Lockhart North
Wetlands.....eeeee....FWS National Wetlands Inventory Not Available This map was produced to conform with the Y 6 San Marcos South
PU National Geospatial Program US Topo Product Standard, Z011. & 7 3 7 Martindal
A metadata file associated with this product is draft version 0.6.18 5 L:ck::. : : i UHLAND’ TX
) & O
. m— ADJOINING QUADRANGLES
Erid Zone Designation
e 2019




Plum Creek Utility WRRF3

MEMBRANE BIOREACTOR
DESIGN SUBMITTAL

Prepared by:

Kiera S. Fitzgerald, P.E.
2008 South Central Avenue
Flagler Beach, FL. 32136
Kiera@blucoastwater.com

127927 5}
Y oA\< ‘ce Ns('—oe\@."g
\\\%E’ ONAL €= For:
AN
TEXAS AQUASTORE

= TEXAS
AQUA=STORE

Design-Construct Wastewater Treatment

1422 West Houston Street
Sherman, TX 75092
John Haddox, Territory Manager
Johnh@texas-aquastore.com
(713) 494-0854




Table of Contents

1.0 INTRODUCGTION. ... ..ottt e e e e e e ee e
2.0 PROCESS DESCRIPTION AND CONTROL LOGIC............ccccccovviiiiiniiiiannnen.
2.1 PROCESS DESCRIPTION OVERVIEW ... e
2.2 PROCESS FLOW oottt
2.3 OVERALL SYSTEM CONTROL ..ot
24 MAJOREQUIPMENT ...ttt e
2.5  PLANT CONTROL LOGIC ...ttt
ATTACHMENTS ... et e e e e
3.0 PROCESS CALCULATIONS — MAIN PLANT PHASE 1 - 150,000 GPD

4.0 PROCES CALCULATIONS — MAIN PLANT PHASE 2 -300,000 GPD

5.0 PROCES CALCULATIONS — MAIN PLANT - 350,000 GPD Train

6.0 DRAWINGS

PCU-WRRF3 MBR Page 2 BluCoast Water Solutions, Inc.



1.0 INTRODUCTION

The following report provides a summary of the process design used for the Membrane Bioreactor (MIBR)
wastewater treatment system to be supplied for the new Plum Creek Utility WRRF3 (PCU-WRRF3). The
proposed Wastewater Treatment Plant is a state-of-the-art Membrane Bioreactor (MBR) system, employing
the most advanced membrane technology, and providing a cost-efficient and user-friendly wastewater
treatment solution. The system is designed to biodegrade high strength domestic waste into simple
compounds, resulting in a high-quality effluent suitable for stream discharge or reuse.

The MBR system is a bioreactor that combines the activated sludge process with advanced membrane
technology. The process utilizes naturally occurring microorganisms in an environment where they can
biodegrade the organic material present in the wastewater into carbon dioxide and water. The steps in our
simple process include:

1. Pre-treatment and Equalization
2. Biological Reduction

3. Membrane Filtration

4. 2 Stage Nutrient Removal

5. Effluent Disinfection

The following document includes a discussion about each unit process in the plant, the controls logic being
applied with the permissives, and alarms associated with the controls.

Following the process logic discussion are detailed calculations showing influent and effluent loadings, flows
and unit process sizes for this phased MBR plant.

2.0 PROCESS DESCRIPTION AND CONTROL LOGIC

2.1 PROCESS DESCRIPTION OVERVIEW

The following outlines the key design parameters for the Membrane Bioreactor (MIBR) wastewater treatment
system to be supplied at the PCU-WRRF3. It is intended to be used in combination with process and
instrumentation diagrams (P&ID) and layout drawings attached.

For design purposes the following influent characteristics have been assumed along with the listed effluent
requirements:

Phase 1 Phase 2 Phase 3 Phase 3
Parameter Raw Raw Raw Raw Raw
Influent Effluent Influent Influent Influent Effluent Influent Effluent
Design Flow — Max. Month
ADF (USGPD) 150,000 | 150,000 | 300,000 | 300,000 600,000 600,000 | 1,550,000 | 1,550,000
'(\('Jaé‘(';”;,“[r)‘; Daily Flow 300,000 | 300,000 | 600,000 | 600,000 | 1,200,000 | 1,200,000 | 3,100,000 | 3,100,000
Maximum Instantaneous
Flow (USgpm) 312 208 625 417 1,249 833 3,224 2,149
BOD (mg/L) 450 <5 450 <5 450 <5 450 <5
TSS (mg/L) 400 <5 400 <5 400 <5 400 <5
TKN (mg/L) 60 60 60 60
NH3-N (mg/L) 43 <3 43 <3 43 <3 43 <3
TP (mg/L) 20 <1 20 <1 20 <1 20 <1
FOG (mg/L) <50 <5 <50 <5 <50 <5 <50 <5
Chlorine Residual >1 mg/L >1 mg/L >1 mg/L >1 mg/L
Turbidity <3 NTU <3 NTU <3 NTU <3 NTU
Minimum Water
Temperature (°C) 18 18 18 18

PCU-WRRF3 MBR

Page 3

BluCoast Water Solutions, Inc.




There are multiple expansion phases planned for this plant. Phase 1 will provide 150,000 gpd of equipment
and membrane capacity with concrete tankage sized to provide 300,000 gpd of capacity in Phase 2. A
parallel plant will be added in Phase 3 to achieve a total of 600,000 gpd of capacity.

Ultimately, the plant will consist of four 300,000 gpd trains and one 350,000 gpd train for a total capacity of
1.55 MGD. This report is intended to document the three increments used in the various phases of the plant:
150,000 gpd, 300,000 gpd and 350,000 gpd.

Process calculations were prepared using these design parameters to size the tanks and equipment. And
the calculations are provided in Attachment 1.

As illustrated in Figure 2 below, Phases 1 and 2 will be constructed in concrete tankage. Phase 1 will utilize
6 membrane racks. Additional membranes will be added for Phase 2. Stub walls are provided to
accommodate a parallel plant for Phase 3 to bring the combined capacity to 600,000 gpd.

As noted, ultimately, the plant will consist of four 300,000 gpd trains and one 350,000 gpd train for a total
capacity of 1.55 MGD. The 350,000 gpd increment will be slightly wider to accommodate 12 membrane
cassettes, compared with the 10 cassettes provided at 300,000 gpd.

AERATION BLOWERS 3%
P-300A. P-3008. P-300C 9%

115

COLLEQTI
CUNPSTIER
£o103

s
IR !

FUTURE BLOWER—/
P-3000

PROCESS MECHANICAL

MEMBRANE BIOREACTOR

WASTEWATER TREATMENT FACILITY P

GENERAL ARRANGEMENT - PLAN o
13

Figure 2 — Overall Plant Layout for Phase 1-2

The process is shown schematically in the attached Process and Instrumentation Diagrams (P&ID)s. The
reader is referred to these drawings for identification of specific components.

Each of these MBR plants consist of the following unit operations:

O Influent screening system

(m| Anoxic/EQ Basin

O Pre-aeration Treatment Basin

PCU-WRRF3 MBR Page 4 BluCoast Water Solutions, Inc.

DRZ4n0T0gn  03-SEP-202

ESIGN

1007 DE



Membrane Trains

Effluent Disinfection

Chemical Addition

Plant Control, Instrumentation, and Monitoring System

oooao

The major treatment plant tankage is listed below.

Phase 1 — 150,000 GPD
Treatment Units

TOTAL
Treatment Unit Type Number of Internal Dimensions (L x W x H)
Units

Anoxic/Equalization Tank 1 20'0" x 612" x 12'0"
Aeration Tank 2 25'0" x 30'0" x 12'0"

MBR Tank 2 8'0" x 30'0" x 12'0"
Sludge Holding Tank 1 12'0" x 612" x 12'0"
Chlorine Contact Tank 1 32'0" x 5'0" x 10'0"
Chlorine Storage Tank 1 360 Gal. Double Walled
Alum Storage Tank 1 1,550 Gal. Double Walled

Phase 2 — 300,000 GPD
Treatment Units

TOTAL
Treatment Unit Type Number of Internal Dimensions (L x W x D)
Units

Anoxic/Equalization Tank 1 20'0" x 612" x 12'0"
Aeration Tank 2 25'0" x 30'0" x 12'0"

MBR Tank 2 8'0" x 30'0" x 12'0"
Sludge Holding Tank 1 12'0" x 612" x 12'0"
Chlorine Contact Tank 1 32'0" x 5'0" x 10'0"
Chlorine Storage Tank 1 360 Gal. Double Walled
Alum Storage Tank 1 1,550 Gal. Double Walled

Phase 3 — 600,000 GPD
Treatment Units

TOTAL
Treatment Unit Type Number of Internal Dimensions (L x W x D)
Units

Anoxic/Equalization Tank 2 20'0" x 612" x 12'0"
Aeration Tank 4 25'0" x 30'0" x 12'0"

MBR Tank 4 8'0" x 30'0" x 12'0"
Sludge Holding Tank 2 12'0" x 612" x 12'0"
Chlorine Contact Tank 2 32'0" x 5'0" x 10'0"
Chlorine Storage Tank 2 360 Gal. Double Walled
Alum Storage Tank 2 1,550 Gal. Double Walled

Buildout 1,550,000 GPD
Treatment Units

TOTAL
Treatment Unit Type Number of Internal Dimensions (L x W x D)
Units
Anoxic/Equalization Tank 4 20'0" x 61°2" x 12'0"

PCU-WRRF3 MBR

Page 5

BluCoast Water Solutions, Inc.




Anoxic/Equalization Tank 20'0"x 692" x 12'0"
Aeration Tank 25'0" x 30'0" x 12'0"
Aeration Tank 25'0" x 34'0" x 12'0"
MBR Tank 8'0" x 30'0" x 12'0"
MBR Tank 8'0" x 34'0" x 12'0"

Sludge Holding Tank
Sludge Holding Tank
Chlorine Contact Tank
Chlorine Contact Tank
Chlorine Storage Tank
Alum Storage Tank

12'0" x 612" x 12'0"
12'0" x 69'2" x 12'0"
32'0" x 5'0" x 10'0"
32'0" x 6'0" x 10'0"
360 Gal. Double Walled
1,550 Gal. Double Walled

aloa|=|h]=2|BA|N]O|N]O]—~

The following discussion describes how the unit processes are integrated into an overall treatment process.
The process flow for the Phase 1 and Phase 2 plants are discussed. Phase 3 and beyond will be parallel
process trains that will mirror the Phase 2 plant.

2.2 PROCESS FLOW

Raw sewage flows to the WWTP through an influent forcemain with magnetic flow meter, FIT 100, prior to
flow splitting to feed two influent fine screens, E-101A, E-101B. Each influent screen has a rated capacity
of 1000 gpm for raw sewage, which provides full redundancy.

These screens have 2 mm perforations that remove debris and direct it by gravity to two dewatering
conveyors, E-102A, E102B, where the debris is dewatered and conveyed to a bin for disposal. These
screens and conveyors have high pressure wash systems that are controlled by the local control panel (LP-
100) when the motors are engaged.

Screened wastewater will discharge by gravity from E-101A and E-101B into the EQ/Anoxic Tank, T-100.
Mixed Liquor from the Membrane Bioreactor Tanks also flows into this tank by gravity. This allows the raw
sewage to be incorporated into the mixed liquor and mixed by two mixers, E-104A & B, to create an anoxic
treatment zone as well as provide influent equalization.

The proposed wastewater plant is designed to provide nitrification, a process that converts ammonia to
nitrate/nitrite, and this process consumes alkalinity and decreases the pH. The anoxic treatment process
provided in T-100 will convert the nitrate/nitrite to nitrogen gas, which removes nitrogen from the plant and
recovers some of the alkalinity. If there is excess ammonia or insufficient alkalinity in the influent, pH
adjustment may be required. However, with a small plant, periodic addition of lime to the EQ tank is often
the most cost-effective means to enhance alkalinity, if it is ever required.

The mixed liquor is pumped from the EQ/Anoxic tank T-100 to a splitter box at the head of aeration tanks T-
200A and T-200B by submersible pumps (P-105A and P-105B). 4” flow meters (FIT 102A and FIT 102B)
are provided in each pump discharge forcemain. Isolation gates E-207 and E208 are provided in the splitter
box to facilitate flow splitting and will allow isolation of either aeration basin for periodic maintenance. Since
these pumps provide feed forward mixed liquor recycle, at least one of these pumps should always be in
service. These pumps are controlled based by liquid level controller LT101. LT101 also controls the
permeate pumps.

The EQ pumps are sized for 521 gpm each, as needed for Phase 2. The pumps are provided with VFDs.

There will be two aeration blowers, P-300C, and P-300D used to introduce air into T-200A and T-200B via
a fine bubble diffused aeration grid in order to maintain an aerobic condition. These same blowers are used
to provide air to the sludge holding tank, T-405. Two additional blowers, P-300A, P-300B, provide scour air

PCU-WRRF3 MBR Page 6 BluCoast Water Solutions, Inc.



for the membranes in MBR tanks, T-201A, T-201B. The blowers are manifolded so that P-300B provides
redundancy to both the scour aeration and process aeration.

In Phase 1 only 3 blowers will be installed. In Phase 2, a fourth blower will be provided that can meet the
added air demands.

Air flow meters FIT 200 and 203 are provided to assure that the appropriate amount of scour air is being
sent to the membranes when permeating.

The mixed liquor flows by gravity from the aeration basin to the MBR basins T-201A, T-201B over preset
weirs (E-203A, E-203B). These weirs facilitate flow splitting to the MBR chambers and will allow isolation of
either MBR chamber for periodic maintenance. Ultimately, ten (10) racks of MBR Membranes are provided,
five in T-201A and five in T-201B. In Phase 1 — six (6) racks will be provided, in Phase 2, ten (10) racks will
be provided. Room is provided for two additional membrane racks if desired to reduce cleaning frequency.

The membranes provide a physical solids-liquid separation barrier to any solids larger than the pore size of
the membrane, which for the Toray membranes being provided is 0.08 micron (0.08 um).

Telescoping valves (V-209A, V-209B) in the MBR basins are used to return mixed liquor to the EQ/anoxic
tank at a flow of approximately 2-5 times the Average Daily Flow. This is necessary to move solids away
from the membranes. The EQ pumps are sized to accommodate this recycle rate as well as the peak
equalized flow from EQ to the balance of the plant.

The MBR basins are connected to allow equalization of the mixed liquor between the MBR basins to provide
even head over all membranes. Valve V-212 is provided between the MBR tanks to allow isolation of the
MBR basins for maintenance purposes.

In the MBR basins, mixed liquor is recirculated by passively overflowing through telescoping valves V-209A
& V209B back to the EQ/Anoxic basin while clear permeate is drawn through the membranes, disinfected
and sent to the chlorine contact tank.

As noted previously, under level control from LT-101 (located in the EQ/Anoxic tank — T-100), treated and
solids-free effluent will be drawn through the membranes under suction by permeate pumps (P-302A. P-
302B, P-302C and P-302D) and be pumped to the chlorine contact chamber.

Each permeate pump is rated at 208 gpm. The permeate pump suction and discharge headers are
manifolded, but each header is provided with isolation valves (V-203X -308 and V-313). In Phases 1 and 2,
this allows each MBR chamber to have independent permeate pumping systems with full redundancy and
control.

The pumps have VFDs to reduce the flow to allow the membranes to be operated at lower flux rates during
lower flow periods. Maintaining lower flux rates will reduce the wear on the membranes and reduce the
frequency of cleaning.

To provide disinfection, liquid sodium hypochlorite will be pumped from 360-gallon, double walled storage
tanks into the permeate discharge pipe using P-403A and P-403B. A single storage tank will suffice for
Phase 1 and 2. The pumps will be flow paced based on FQIT-400A and B, the flow meters on the discharge
of the permeate pumps.

Effluent from the chlorine contact chamber will overflow at the end of the chlorine contact chamber and be

discharged to the owner’s effluent disposal system. A final v-notch effluent weir with a level transmitter (LT-
401) is provided for monitoring the discharge.

PCU-WRRF3 MBR Page 7 BluCoast Water Solutions, Inc.



When the effluent from this facility is discharged to surface water, there is a phosphorus limit of 1 mg/L. To
meet this limit requires chemical addition. Two Alum feed pumps, P-401A and P-401B and a 1,550 gallon,
double walled storage tank, T-400 is provided for Phase 1. An additional tank can be added for Phase 2 if
desired. Alum will be fed into the EQ/Anoxic tank to maximize the contact time and the feed rate will be flow
paced based on the influent flow meter.

The biomass in the aeration tank, termed Mixed Liquor, will generally be operated at a strength of 7,000-
10,000 mg/L. It should be recognized that when the Mixed Liquor is 10,000 mg/L in the aeration basin,
depending on the recycle rate, the Mixed Liquor could be as high as 18,000 in the MBR tank, nearing the
upper limit for the membranes. Sludge should be routinely removed from the MBR tank to always keep the
mixed liquor in MBR <15,000 mg/L.

Two waste activated sludge (WAS) pumps, P-204A, P-204B, will be used to waste sludge from the MBR
tanks to the sludge holding tank, T-405. The WAS pumps are sized to waste sludge at 120 gpm to the sludge
holding tank.

On a regular basis, excess sludge from the system will be removed from the sludge holding tank by a liquid
sludge hauler. To thicken the sludge in the sludge holding tank, a submersible Decant Pump, P-411, will be
provided to allow operators to settle and decant clear liquid back to the EQ tank.

Membranes do need to be periodically cleaned. To facilitate this, two Clean-in-Place (CIP) tanks, T-206A
and T-206B, are used to provide diluted chlorine (or citric acid) to clean the membranes. When cleaning,
typically one rack of membranes will be cleaned at a time. The CIP tanks will be filled with water and bleach
or acid to achieve the manufacturer's recommended concentrations. The permeate suction valve associated
with the rack (V-204X) will be closed and the cleaning valves V-203X and V-205A or B will be opened, and
the CIP tank will drain by gravity to fill the membranes with the selected chemical.

Due to the location of the cleaning valves, V-203X and V-204X are motorized. However, V-205A and B are
manually operated requiring the operator to be at the CIP tank in order to visually confirm the tank has
cleaning solution in it and the motorized valves are in the correct position, before opening to avoid introducing
air into the permeate suction header.

To keep the tanks clean and avoid freezing, motorized drain valves, V-209 and V-211 have been added to
drain the CIP tanks.

2.3 OVERALL SYSTEM CONTROL

Each plant will have one main control panel, CP-100, which houses the PLC and the HMI. It monitors key
system operating parameters, control key process equipment (permeate pump(s), air scour blower(s),
chemical feed systems and motorized valves) and alarms on critical events.

A local panel, LP-100 provides operations and control of the influent fine screens E-101A and E-101B and
the associated screenings conveyors E-102A and E-102B and their associated water spray valves.

Power Panel PP-100 provides power to all equipment including all required motor starters and power to the
wall mounted VFDs and local panels. And includes a low voltage transformer for instrumentation and
ancillary facilities.

The membrane bioreactor (MBR) system has been arranged as per the P&ID in the attached Drawings
section, these drawings should be reviewed and updated as plant modifications occur.

2.4 MAJOR EQUIPMENT

PCU-WRRF3 MBR Page 8 BluCoast Water Solutions, Inc.



The core equipment provided for each train in the system is outlined in the table below.

Process

Description

FIT 100

Step/Module
Influent Flow
Measurement

Measure all flow into the plant and record for permitting and use
to adjust Alum Feed.

V-100A/B, 101A/B

Influent Screening
Wash

Solenoid valves activated by LP-100A/B, part of vendor
supplied screening system.

V-106A/B6 Influent Screening Plug valves provided to allow selection of in-service screen.
Isolation

P-105A -105B EQ/Anoxic Submersible sewage pumps used to transfer mixed liquor from
the Anoxic/EQ tank to the aeration basins and provide feed-
forward recycle for the overall plant process.

LT 101 EQ/Anoxic Level sensor installed in the Anoxic/EQ tank to start/stop the
EQ pumps and alarm when wastewater in that tank reaches a
high or low-level set point, and to start/stop and adjust the
speed on the Permeate pumps.

E-101A -101B Influent Screening Influent fine screen with automated motorized perforated drum
screen with screen wash and high level and drum failure alarm.
Controlled by LP-100A and LP-100B

FIT 102A/B ML Recycle Flow Measure flow from recycled from the EQ tank to the ML splitter

Measurement box and record for plant operational monitoring.